United States - © - OfficeOf Water . =~ " EPA 430/09-91-022 -
Environmental Protection: - o (WH-595) Pl September. 1987 . .







EPA 430/09-91-022
September 1991

MUNICIPAL WASTEWATER REUSE:
SELECTED READINGS ON WATER REUSE

Reprinted Articles From The
Water Pollution Control Federation’s

Water Environment & Technology Journal

Reprinted with Permission by
U.S. Environmental Protection Agency .
Office of Water
Office of Wastewater Enforcement & Compliance
Washington, D.C. 20460

Selected Readings on Water Reuse — i




ii — Selected Readings on Water Reuse




TABLE OF CONTENTS

s document contains reprints of the following articles from the Water Pollution Control Federation’s Water Environment
[...]
semiarid areas.

In St. Petersburg, Fla., which is
located in a water-short region,
potable water must be piped in from
limited well fields located 30 to 50
miles from St. Petersburg.

In the mid-1970s, the city decided
to embark on a water-reuse program
to help solve its wastewater and
water supply problems by construct-
ing a limited dual distribution system
(Table 2) that would provide non-
potable water for irrigation of public
and private properties, including golf
courses, parks, school grounds, com-
mercial and residential sites, and
street medians.

Secondary wastewater treatment,
including grit removal, aeration, and
clarification, results in a greater than
90% reduction of biochemical oxygen
demand (BOD) and total suspended
solids (TSS). The wastewater is then
filtered, chlorinated, and placed in a
12-hour retention area. When neces-
sary, treated wastewater is rechlori-
nated. An auxiliary deep-well injec-
tion system ensures zero-discharge or
reduces use during rainy periods.

The dual water system has had a
profound effect upon the city’s water
system, reducing potable water
demands by 10% to 15% of the water
use in 1982 and 1983. The potable
water savings in 1983 was nearly
14,700 ac-ft, saving the city thou-
sands of dollars. Reclaimed water is
sold to other city departments and to
private and public entities at $6,/mo.

In 1982, Tucson, Ariz., initiated a
metropolitan wastewater reuse pro-
gram mandating that reclaimed
wastewater be used to irrigate all
municipal and private golf courses,
school grounds, cemeteries, and
parks, as well as for other identified
uses. By 1984, the Tucson Water
Department was operating the first
elements of a wastewater reuse treat-
ment plant, reservoir, and transmission
system. To date, $23 million has been
spent on the system, and a 10-year
capital development program calls for




an additional $40 million to complete
the system. The completed system will
provide approximately 35,000 ac-ft/yr
of reclaimed wastewater.

Because irrigation water demands
vary as much as 400% from winter to
summer, subsurface storage of
reclaimed wastewater in an aquifer
storage-and-recovery system was
installed. A demonstration recharge
project showed that effluent could
be safely recharged and later recov-
ered. The recharge system has been
expanded for large-scale controlled
recharge and recovery.

Colorado Springs, Colo., is locat-
ed at the eastern base of the Rocky
Mountains in a water-short area. To
reduce dependence on water from
the western slopes of the mountains,
in the early 1960s the city imple-
mented a limited dual-distribution
system in which reclaimed wastewa-
ter and surface water from a nearby
stream was used to meet major irri-
gation demands. This is one of the
oldest operating systems in the U.S.
in which reclaimed wastewater is
used for urban landscape irrigation.

Reclaimed water, which comes
from the city’s secondary wastewater
treatment facility, is recycled through
two major distribution systems that
parallel the city on the east and west
sides (Table 2). Current users include
parks, golf courses, cemeteries, and
commercial properties. Each site must
provide its own pumping to meet
individual pressure requirements.

Since 1970, Aurora, Colo., has
used reclaimed domestic wastewater
to irrigate the Aurora Hills Golf
Course (Table 2). Aurora uses an
average of 100 mil. gal/yr of
reclaimed wastewater pumped from
the Sand Creek Wastewater Reclama-
tion Facility to an onsite nonpotable
water reservoir. In 1982, four city
parks were added to the reclaimed
water system, and their irrigation
requires an additional 50 mil. gal /yr.

The plant uses coaventional
screening and grit removal followed
by aeration and final clarification. A
chlorine solution is added to the final
clarifier effluent immediately
upstream from the contact basin.
From an onsite 0.5-mil.-gal reser-
voir, the effluent is either reused or
discharged into a nearby stream. The
reuse system pumps the water from
the reservoir through multi-media
pressure filters and a 14-in.-diameter
pipeline.

In 1982, when irrigation of city

Table 3—Inverness Redaimed Wastewater Characteristics

Characteristics Concentration
5dayBOD .~ T 20 mg/L
Total suspended solids 20 mg/L
Total dissolved solids T 460 mg/L
Ammonia nitrogen 14 mg/L
Sodivm 720 mg/L -
. Sulfur oxide 30 mg/L
pH. 6.91.7.3. o
Fecal coliform 20 orgamsms/1 00 mL

Table 4—Water Factory 21 Performance and Requirements

Requirements
Blended for blended
Secondary injection injection
Constituent effluent water water
COD, mg/L. - 130 10.. .30
Methylene blue active
substances, mg/L 2.7 0.08 0.05
Ammonia nifrogen, mg/L. 45 - 0.9 1.0
Cadmium, mg/L 29 0.6 10
Chromium, mg/L. _154° - 8.8 50
Mercury, mg/L 9 2.4 5
E-coli, MPN/100.mL_ .~ 41 x 10 777 " 52 ° 2
Turbidity, NTU 36 0.4 1.0

parks began, the reuse facility’s
capacity was doubled, and the plant’s
effluent standards were tightened.
When reclaimed water was used
exclusively for golf course irrigation,
the standards required a discharge
limit of 30 mg/L each of BOD and
TSS and 200 fecal coliform organ-
isms/100 mL. However, because
football and soccer are played at the
parks—sports that promote frequent
human contact with irrigated grass—
the mean total coliform standard was
made more stringent at 23 col-
iform /100 mL.

Process modifications were made
to meet the proposed standards,
including the addition of a flow-
paced jet disinfection system to
replace the old chlorine solution sys-
tem. The reuse water for the park is
taken directly from the line that
feeds the onsite reservoir, rather than
from the reservoir itself, thus maxi-
mizing the available chlorine residu-
al. In the filter complex, a polymer-
feed system was added to improve
solids recovery in the pressure filters.
An additional chlorine-feed system
allows for post-chlorination of all
reclaimed water. The 4-mile pipeline
allows for an additional 8§0-minute
contact time at peak pumping rates.

Three operational problems are
currently being addressed. To allevi-
ate problems with algal growths,
which contribute to unsightly condi-
tions and some sprinkler nozzle-
clogging, algacides are used on a
continuous basis. To prevent reser-
voir debris from causing nozzle-clog-
ging, a self-cleaning drum strainer
was installed on the pump discharge.
Salt buildup in Jow-lying areas where
ponding of surface runoff occurs is
being mitigated by eliminating
ponding or by seeding those low-
lying areas with more salt-resistant
strains of grasses.

The economics of the Sand Creek
reuse program have been quite favor-
able for the city. In the past, an aver-
age of 100 mil. gal/yr were used for
irrigation. The 1980, costs of the
reuse system, including debt service
of the original filtration complex and
transmission line, but excluding irri-
gation pumping costs, averaged
$0.43,/1000 gal.

Since 1975, the Inverness Water
and Sanitation District, Colo., has
reclaimed wastewater from the com-
mercial office park it services to irri-
gate the park’s 18-hole, 140-ac golf
course. The park, located south of
Denver, will ultimately have over

Selected Readings on Water Reuse —21




WATER RE(

Table 5—Denver Demonstration Plant Quality Goals

Average,
potable

Characteristic, unit of measure water
Turbidity SN O X - S
Carbon alcohol extract, mg/L 0.09
Alkalinity, mg/Las CaCO5. 0 T T T 60,00 T T T
Harmful organics None present
Suspended solids, mg/L ... T D000
Total coliform, no./100 mL 0.1
Total dissolved solids, mg/L ...~ 7 T 157.0 777
Fecal coliform, no./100 mL 0.0
Nitrate nifrogen, mg/L. "~ . . 203 L
Fecal strep, no./100 mL 0.0
Ammonia nitrogen, mg/L_ T T T T 00
Virus None present
Total phosphate, mg/LasP._ " . "7 00 T L 007 L
Gross metals None harmful
Hardness, mg/Las CaCO5 .~ .. .- T .7 88.0._ ... .~
Taste Unobjectionable
BOD, mg/L <O T

or Unobjectionable
COD, mg/L . k5O
Total organic carbon, mg/L 518
Carbon chloroform extract, mg/L ~~ .~ 0 D 000600 T T

The purification process used at |
UOSA includes activated-sludge
secondary Ireatment, phosphorus
removal by lime coagulation,
two-stage recarbonation, nitrogen
removcﬁ by ion exchange, mixed- |
media filtration, activated-carbon
adsorption, and breakpoint chlo-
rinafion. Resource recovery and
reuse are achieved using ion- |
exchange media, carbon regen-
eration, and organic-solids com- |
posting. The plant uses a closed-
cycle ammonia stripping and
adsorption process for regenera- |
tion of the ion-exchange system
regenerate solution. The ammo- |
nia removal and recovery pro- |
cess recovers 40% ammonium
sulfate solution for resale as an
agricultural fertilizer. A compost-
ing system converts waste organ-
ic solids to a stable organic soil
conditioner suitable for recre-
ational land rehabilitation or agri-
cultural use.

1000 developed acres with a projected
average daily wastewater flow of 0.9
mgd. In 1984, the development aver-
aged flows of 250,000 gpd. All
wastewater flows arc collected and
treated onsite. The golf course uses an
average of 100 mil. gal /yr; almost half
this amount is reclaimed wastewater.

22 - Selected Readings on Water Reuse

The park’s treatment facility
includes a flow equalization basin,
aeration basins, secondary clarifiers,
and a chlorine contact basin. Disin-
fection is accomplished using chlo-
rine gas that is put into solution and
mixed with the secondary effluent.
At a flow rate of 250,000 gpd, a the-
oretical contact time of 45 minutes is
provided.

The treatment facility’s chlorinat-
ed effluent is pumped through a
4200-ft-long, 8- and 10-in.-diameter
pipeline to a storage reservoir, allow-
ing an additional contact time of 20
minutes. The storage reservoir,
which is not part of the golf course,
has a capacity of approximately 55
mil. gal. The reservoir is designed for
an annual fill and draw; water fluctu-
ation is approximately 20 ft. Because
the reservoir receives all water from
the wastewater treatment plant, it is
sized to store water throughout the
year, with lirrigation occurring from
April through October. The typical
water quality of the irrigation water
discharged to the reservoir is pre-
sented in Table 3.

At the pump station drawing
water from the storage reservoir,
chlorine may be added to the irriga-
tion water before it is pumped to
the distribution system. However,
in general, the addition of chlorine
is not required to meet the dis-
charge standard of 23 fecal coliform

LAMTION,/REUSE

organisms/100 mL.

Water quality at the sprinklers will
generally be equal to that shown in
Table 3, with the exception of TSS
and fecal coliform; these values may be
markedly higher because of the pres-
ence of algal blooms and wastes pro-
duced by waterfowl on the reservoir.

The average application of water
to the golf course is equivalent to
0.55 mgd, with peaks of 1.4 mgd.
Of the 100 mil. gal required to oper-
ate the irrigation system, the current
wastewater flow provides approxi-
mately 65%, with the remaining 35%
provided by the district’s well. By
1987, 100% of the irrigation
demands were met with reclaimed
wastewater.

The 1980 costs of the reuse sys-
tem, excluding debt service, but
including all operation and mainte-
nance costs of the reuse pumping
systems, -averaged. $0.64,/1000 gal.
Because of the high cost of obtaining
additional water for irrigation, which
is estimated at over $1.00,/1000 gal,
the district saved over $0.36,/1000
gal of water used. As the district
grows, and a greater percentage of
the irrigation water demand is met
with reclaimed wastewater, the dis-
trict will realize greater savings.
Future plans for the district include
irrigation of lawns and other open
spaces. Plans are already underway
for a complete dual distribution sys-
tem. Use of the reclaimed wastewa-
ter for lawn irrigation will require
additional treatment to meet the
stringent water-quality standards
proposed by the Colorado Depart-
ment of Health.

INDUSTRIAL REUSE

There are many uses of reclaimed
wastewater for industrial purposes;
each use may require specific levels of
treatment. In 1979, industrial reuse
process flows averaged 66 mgd
(73,000 ac-ft/yr), and reclaimed water
for industrial cooling accounted for
nearly 142 mgd (159,000 ac-ft/yr).

In the city of Tampa, Fla., a
remodeled incinerator facility burns
1000 ton/day of refuse and uses
approximately 1 mgd of reclaimed
wastewater for cooling-water make-
up. The water is pumped from the
Hookers Point advanced wastewater
treatment facility, 1.5 miles from the
McKay Refuse-to-Energy Facility.
Although the remodeling cost was
$60 million, the system saves
Tampa’s water department over




1000 ac-ft/yr of potable water.

Water was an important raw mate-
rial for the initial 200-MW stage of
the R.D. Nixon Power Plant, a coal-
fired, steam/electric plant near Col-
orado Springs, Colo. Although
brackish, the well-water supply was
selected to provide water to the facil-
ity. As the power plant expands,
however, reclaimed water will be
relied on because the well-water sup-
ply is limited. With conventional
blow-down practices for cooling-
water systems relying on well water,
effluents from the power plant would
exceed state water-quality limits for
dissolved salts and metals in the small
receiving stream. Thus, it was neces-
sary to develop an effluent recovery
and recycle system .that would allow
these supplies to be reused. The
selected process recovers and recycles
power plant cooling-water effluent,
attaining zero discharge. Well water
is softened by ion exchange; effluent
is treated and recovered by floccula-
tion, clarification, filtration, reverse
osmosis, and vapor-recompression
evaporation. Brine concentrates are
disposed in evaporation ponds.
Within the recovery system, flows
range up to 1 mgd with salinities
ranging from one-fifth to over five
times that of seawater.

The system produces water and
treats effluents for less than alterna-
tive systems using municipal waste-
water or purchased water.

GROUNDWATER RECHARGE

In 1975, the Orange County
Water District (OCWD) began oper-
ating a water reclamation facility—
Water Factory 2l—capable of
reclaiming 15 mgd of secondary
effluent and injecting it into the
coastal aquifer to prevent seawater
intrusion and to recharge the exist-
ing potable groundwater basin.

Processes similar to those used at
South Lake Tahoe, Calif., along with
breakpoint chlorination and reverse
osmosis, were selected. This combi-
nation was chosen to help ensure a
product water able to meet drinking-
water standards. Blending of
reclaimed wastewater with at least
50% desalinated seawater or deep
well water was provided as further
insurance.

Specific unit processes include lime
clarification with sludge recalcining,
ammonia stripping, recarbonation,
breakpoint chlorination, mixed-
media filtration, activated-carbon

adsorption with carbon regeneration,
post-chlorination, and reverse-osmo-
sis demineralization.

The 5-mgd, high-pressure, reverse
osmosis system was designed to
operate in parallel with the 15-mgd
activated carbon facility. Today, the
activated carbon system operates in
standby mode largely because of
high-quality secondary effluent and
because of reduced groundwater
recharge needs.

Performance and treatment
requirements for Water Factory 21
are shown in Table 4. Total capital
and operating costs, based on 1983
dollars, were estimated to be
$1510/mil. gal (491 /ac-ft). The
lime /reverse-osmosis process tested
at Water Factory 21 offers significant
potential for meeting treatment
needs. The process would eliminate
ammonia stripping, sand filtration,
and activated-carbon adsorption and
regeneration. Costs for the new low-
pressure system are estimated to be
$1346/mil. gal ($438 /ac-ft), as
compared to $1510/mil. gal
(8492 /ac-ft) for the Water Factory
2] treatment trains.

POTABLE REUSE DEMONSTRATION

Chanute, a relatively small com-
munity in southeast Kansas, relies
entirely on the Neosho River for its
water supply. Chanute maintained
and operated a conventional rapid-
sand-filtration plant to treat Neosho
[...]
have clearly defined quality standards
for cach end use, and they must con-
sider economic and operational fac-
tors, According to the report, “waste-
water of the required quality should
be produced at all dimes...without the

I‘or nearly 20 years, the U.S. World
L]

44 - Selacted Readings on Water Reuse

need for continuous monitoring.
Emphasis must therefore be placed
on careful selection and design of
treatment plants rather than on a
high degree of care in operation.”
The report states that this is most
important in developing countries,
where money and adequate infras-
tructure are lacking and there is lim-
ited experience in operating treat-
ment plants. In these areas, “the sim-
plest and cheapest technology will
have the greatest chance of success.”
Unfortunately, in many poor coun-
tries, organized water reuse programs
have made little headway, primarily

Reuse is the greatest
challenge of the

next century.

because many wealthy countries
committed to reuse have relied on
advanced and expensive technology,
according to the report. Wealthy
countries often rely on tertiary treat-
ment, including rapid sand filtration
and chlorination, to meet strict micro-
biological standards for effluents ap-
plied to agricultural lands.

The report states that recent epi-
demiological research indicates that
the risks from irrigation with re-
claimed water have been overesti-
mated and that these standards are
“unjustifiably restrictive, particularly
with respect of bacterial pathogens.”
The report recommends new guide-
lines containing less stringent stan-
dards for fecal coliform.

The guidelines contain stricter stan-
dards for the concentration of hel-
minth eggs (Ascaris sp., Trichuris
sp., and hookworms), which are the
main public-health risks associated
with wastewater irrigation in areas
where helminthic diseases are en-
demic, such'as developing countries.
According to the report, stabilization
ponds with a retention time of 8 to
10 days are particularly effective in

achieving helminth concentrations
less than or equal to 1 egg/L.

The guidelines do not cover all
helminths and protozoa that poten-
tially threaten humans exposed to re-
claimed water. For example, Giardin
sp. are not cited. According to the
report, the helminths that are cov-
ered should serve as indicator organ-
isms for all large, settleable patho-
gens. Other pathogens of interest ap-
parently become non-viable in long-
retention-time pond systems. “It is
thus implied by the guidelines that
all helminth eggs and protozoan
cysts will be removed to the same ex-
tent,” states the report.

The previous high standards and
the need for costly, sophisticated
treatment technologies to meet them
have caused poor countries to fail to
incorporate wastewater reuse into
new sewerage schemes, resulting in
the uncontrolled use of raw sewage
or treated effluent by farmers for irri-

gation purposes. The new guide-

lines, which are in line with the

quality of tiver water used for the

unrestricted irrigation of all crops

in many countries without

known ill effects, were designed

to eliminate these problems. The

idea was to “increase public-

~ health protection for a greater

number of people, while at the

same time set targets that were both

technologically and economically
feasible.”

The report states that the guide-
lines must be carefully interpreted and
that they may need to be modified in
light of local epidemiological, socio-
cultural, and ehvironmental factors.

OTHER ISSUES

The report describes the treatment
technologies that can be used to
meet the revised guidelines in the
most economical manner. It also
outlines application methods and
other measures that can reduce the
risks associated with ingesting crops
irrigated with wastewater. It suggests
an institutional framework for the
implementation of health safeguards
including the ‘development of appro-
priate regulations.

Research needs are outlined in sev-
eral areas: water-quality assessment
methods, treatment technologies, ir-

- rigation technologies, epidemiology,

sociology, and economics.

—The report is available from the
WHO Publications Centre, 49 Sheri-
dan Ave., Albany, NY 12210.




Selected Readings on Water Reuse — 45




he use of treated wastewater

for ficld and crop irrigation

has a long history in the state

of California but, in the last

25 years, wastewater reclama-

tion has become even more

prevalent in the state. This change

was largely driven by the need for

restrictions on wastewater effluent

discharges to watercourses and by

increased urbanization and ground-

water depletion. Primary uses for

reclaimed wastewater include irriga-

tion of parks, green belts, and golf

courscs; impoundment of seasonal

waste discharges; and percolation to
recharge groundwater basins.

California water and wastewater

High-rate solf -contact clarification i
being used suctEssfuly in Garmaqny to achieve
blowdawn sldge conching i

management districts have been chal-
lenged to incorporate reclaimed water
into existing treatment and convey-
ance systems while meeting tighten-
ing state water-quality standards.
Wastewater treatment plants (WWTDs)
using trickling filters in their secon-
dary treatment train have a unique
problem: trickling filter effluent meets
secondary treatment standards, but
has higher turbidity levels than efflu-
ent from the activated-sludge process.
Therefore, for trickling-filter effluent,
the standard reclamation approach—
rapid sand filtration followed by chlo-
rination—does not meet California’s
turbidity standard.

At a reclamation plant operated by

RECLAIMED WATER

Joel A. Faller, Robert A. Ryder

46 — Selocted Readings on Water Reuse

the Marin Municipal Water District
(MMWD), an in-depth evaluation of
clarification and filtration options was
undertaken to identify the most eco-
nomical and effective process to treat
trickling-filter effluent to meet tur-
bidity standards for reclaimed water.

TIGHTER STANDARDS

In 1978, the MMWD constructed
a water reclamation. plant at Las Galli-
nas Valley Sanitary District’s WWTP
north of San Rafael, Calif. The 1-mgd
reclamation plant used direct sand fil-
tration and chlorination processes to
treat efluent from the final clarifier of
the adjacent two-stage trickling filter,
secondary treatment plant. Reclaimed




wastewater has been used to irrigate
nearby Mclnnis Park and freeway
landscaping, and for utility services at
the WWTP.

Before the reclamation facility was
completed, the clarity requirements
for reclaimed wastewater used for irri-
gation of unrestricted public-access
landscaped facilities and recreational
impoundments were modified. The
California State Department of Health
(DOHS) proposed reclamation criteria
based on operation of several operat-
ing WWTPs. The DOHS required
that reclaimed water for use on these
areas have an average turbidity of less
than 2 nephelometric turbidity units
(NTUs), with a maximum not-to-ex-

<I(:ennedy/‘1enk§/thi!mn o

ceed value of 5 NTU; and an average
coliform count of less than 2.2/100
mL, with a maximum not-to-exceed
value of 23/100 mL. Turbidity mea-
surement was established as a surro-
gate for effective removal of patho-
genic organisms, including viruses,
following extensive testing of re-
claimed water processes in California.

The reclamation plant was able to
meet the bacterial requirement, but
there was considerable difficulty meet-
ing the clarity standard. This was de-
spite the maintenance of good opera-
tions and the installation of several
improvements, including chemical
feed and prefiltration of the waste-
water effluent.

Direct filtration processes, with the
aid of chemical coagulants, have suc-
cessfully operated when the secon-
dary effluent turbidity is 10 NTU or
less, as is typical for many activated-
sludge secondary effluents. However,
trickling-filter effluent typically has
higher turbidity levels, and direct fil-
tration as a single treatment process
will not produce reclaimed water that
meets the turbidity standard.

After extensive testing by MMWD
staff, it was decided in 1987 that the
criteria for unrestricted landscape irri-
gation could be met by the plant if
the water was coagulated, settled,
and filtered through improved media.
Process improvements evaluated by
on-site pilot-plant testing were rec-
ommended to determine the type of
treatment necessary to achieve state
reclamation standards. The pilot-
plant tests would also identify the
cost of modifications and attendant
operational costs.

The MMWD authorized a study in
winter 1987 to evaluate and test pro-
cesses for improving wastewater treat-
ment. The study would also suggest
the apparent best process for provid-
ing a present capacity of 2 mgd, ex-
pandable to 4 mgd, that would use
the current and projected dry-weath-
er wastewater flows of Las Gallinas.

WASTEWATER TREATMENT

The processes and operations of
Las Gallinas have major impacts on
the operation and performance of the
reclamation plant. The WWTP uses a
two-stage, high-rate rock trickling-fil-
ter process that has a dry-weather
capacity of 2.9 mgd and wet-weather
peaks of up to 8 mgd. The WWTP
was upgraded in 1984 to provide ad-
vanced secondary treatment through
a nitrification fixed-film reactor tower
and effluent polishing through deep-

bed filters. Disposal to storage ponds
for dry-season irrigation of pastures
and hay fields, and to a marsh pond
for effluent enhancement before wet-
season discharge to Miller Creek was
improved.

The MMWD reclamation plant
was an in-line filtration facility that
has alum and polymer coagulant
addition and storage, a static rapid
mixer, deep course-media silica-sand
filtration, chlorination, and storage in
a combination chlorine-contact and
distribution reservoir.

The quality of influent delivered to
the reclamation plant depends on
whether the influent is pumped di-
rectly from the WWTP’s final clarifier

Figure 1—Suspended Solids /
Turbidity Relationship

60

50

40

~Suspended Solids — MG/L

20 30 40

Turbidity — NTU

50

or from its filters. Average influent
turbidity is 10 to 20 NTU. At times,
turbidity is lower, but often it is
much higher.

The existing reclamation plant re-
moved most of the influent turbidi-
ty. Typically, the treated-water tur-
bidity was 4 to 8 NTU, despite rela-
tively high coagulant doses. It was
apparent that the influent was highly
variable and difficult to effectively
coagulate, clarify, and filter with the
available process facilities.

TRICKLING-FILTER QUALITY
Trickling filter effluent is usually

Selected Readings on Water Reuse ~ 47




Winter Discharge

Figure 2—High-Rate Solids-Contact Clarification

N
o Mifler Creck 4 28
losGallinasVelley v oome-- Summer Marin Municipal To Landscape
Saaitary District Sforqgg-‘ H L Pa_smrf’ Water District Irrigation =
Wcshwnig{ Tmcfmenl Pond {E) -~ E lrrigation Reclamation Facilities TS;:i:g(s) m
Focilitics . L R N
P O R et O (-
JULEAL ~'E’ - Filters {N) ' l: 1 E , E 1
K “ {1 MGD Capacily} 1 H H H
! Nifme?o Y, . : e ! v [ 1
{ Oddation 1/p : , N R L R
e S e by
RS FARiE
- ‘ : :
. . pmgm b
» “ s 1
K \ ~P_ 4 \ Reclaimed
’ Final
[ p N Water
vl Clarifier Chlorine {E)
N 3] | ot T L e e N T
. L ‘; Filters (R) ' LEGEND:
i maas ..+ (1 MGD Capacity) --
From Trickling- R P :. _ _:’ -»(E) Existing Facility

New Facility

-

. Sldgo Decon VIR Retrofit Faclity
astewater ] o
Recycle . 150,000 Gal. {F) Future

¢ 50,000 Gel. Pum
: ] i‘ﬁ‘mih\h\ CD P
/ LA HHHH‘\HL
sl () Meter
Sludge Truck
fo Disposol
Pasture (B}

telated in terms of biochemical oxy-
gen demand (BOD) and suspended
solids (SS). EPA requires secondary
trcatment to reduce wastewater con-

Direct and Tertiary Filtration

Trickling-filter effluent achieved a poorer degree of biological floccula-
fion than activated sludge. The sirength of the biological floc is also great- -
er than chemical coagulation, as it is more difficult fo achieve low turbidi-
ty by direct filtration of rickling filter effluent.

A review of tertiary filtration of wastewater found that the greatest fac-
tor affecting SS removal efficiency is the size of the parficles in the influent
wastewater, and that about 30% of trickling filter effluents contain very
small particles that are not easily filtered. It was also found that tricklin
filter effluent contains large quantities of submicron colloidal material, an
because of the stoichiometric effect for chemical destabilization, large
coagulant doses can be required. Other tests conducted in Seattle found
that over 95% of the number of particles in trickling filter effluent were in
the 0.5 to 2 micron range and that they contributed the greatest portion of
the turbidity. Also, only 30% of the particles in this size range were
removed by filiration. ‘

There are specific recommendations for treatment processes fo produce
a highly treated effluent; however, for reclaiming trickling filter effluent,
Rl ﬁocculaﬁon sedimentation before filiration is highly recommended,
and for activated-sludge effluent, only direct filiration is recommended.

centrations of both to 30 mg/L. Las
Gallinas’ permit has seasonal and
temporal SS limits (Table 1).

To achicve the treatment levels,
discharge from the secondary clari-
fiers is the final effluent from June to
August, when discharge to San Fran-
cisco Bay is prohibited and the efflu-
ent is stored in holding ponds for irri-
gation. The nitrification fixed-film
reactor and cffluen filter are in use
for the remainder of the year when
the final eflluent is discharged to San
Francisco Bay via nearby Miller
Creck. Reclaimed water is used for
irrigation between April and Novem-
ber; thus, water-quality standards and
cflluent quality differ periodically.

For trickling-filter cffluent, the SS
concentration usually exceeds the tur-
bidity valuc. A plot of the relationship
of turbidity and SS for Las Gallinas
¢ffluent shows that the summer ratio
was about 1.75:1, during the winter
it was only 0.75:1, with an overall
average of 1.25:1 and considerable
scattering of data (Figure 1).

FILTRATION OF TRICKLING-
FILTER EFFLUENT

The literature reports that the
average removal of SS by rapid sand

48 — Seolected Readings on Water Reuse

filters is two-thirds to three-fourths
of the settled water concentration. In
the nearby Ignacio WWTP that uses
a shallow-bed rapid sand filter, SS is
reduced by about 50%.

In fact, data on available technolo-
gy was for direct filtration used
mostly in activated-sludge treatment
processes, while clarification and fil-
tration were required for most trick-
ling- filter effluents to achieve the
standard of an average of less than 2

NTU (see Box). There are many ref-
erences to support what has practi-
cally been found in the years of oper-
ation of Las Gallinas WWTP—that
direct filtration alone is not sufficient
to produce reclaimed water with an
average turbidity of less than 2 NTU.

The DOHS recognized that, for
wastewater reclamation plants with
direct filtration, secondary effluent
should have 2 turbidity of less than 10
NTU. This was not usually achieved




Table 1—Las Gallinas Effluent Limits for Suspended Solids, mg/L

Measurement Period

Period Monthly average ~ Weekly maximum _ Daily maximum
N0 45 60

April tobMoy 15 18 20

September | S RS .
to October 12 18 20

June to August ndf fequifed

not reqbifed not recrqui'red

T S L T

L A B ORI

e L N

Counesy—s!ug Kenmdy/]enE/&iltan

Upflow adsorption darification is a new development that combines flocculation and solids capture in

a granular-media bed before filfration.

at Las Gallinas for the WWTTP’s sec-
ondary clarifier or polishing filter pro-
cesses.

There are effective means of up-
grading trickling-filter effluent, usual-
Iy by the installation of a coupled or
short-detention aeration of activated
sludge to achieve effective biological
oxidation. In view of the district’s
existing plant layout and need for

biological nitrification reaction, it was
not a viable consideration.

CLARIFICATION PROCESSES
Several clarification processes were
considered for Las Gallinas WW'TP.
Conventional coagulation and
settling. Conventional coagulation
and settling have been used success-
fully to clarify wastewater before fil-

 'WATER RECLAMATION,/REUSE

tration to provide flexibility for coag-
ulant chemical doses, flocculation
energy, and sludge recirculation.
Coagulation times range from 15 to
30 minutes, settling overflow rates
range from 0.5 and 0.75 gpm/sq ft,
and detention times are 1 to 2 hours.
To provide effective conventional
clarification of wastewater, it is nor-
mal that alum doses range from 75 to
250 mg/L and polymer doses range
from 2 to 10 mg/L.

The tests conducted in this investi-
gation found that conventional clari-
fication used the normal amount of
coagulant, flocculation energy, and
time. The tests also showed that set-
tling overflow rates that produced a
settled-water turbidity of less than 3
NTU could then be filtered to pro-
duce a finished-water turbidity of 1.2
to 1.8 NTU. This requires a dose of
70 to 100 mg/L of alum, 2 to 5
mg/L of polymer, 10 to 15 minutes
of flocculation, and an overflow rate
of 0.75 gpm/sq ft. '

High-rate inclined-plate tube
settlers. Inclined-plate and tube set-
tlers have been used in several clarifi-
cation applications following floccu-
lation.

In all instances, there is an accumu-
lation of sludge near the top of the
inclined tubes that is most effectively
removed by periodically shutting off
the plant and dropping the water
level below the tubes. The floc slides
off and plates or tubes are cleaned.
This tube cleaning is necessary every
5 to 7 days and takes several hours.
Water-jet cleaning of the surface of
the tubes can also be used, but is
more time consuming and less satis-
factory than the draining practice.

Solids-contact clarification.
Solids-contact clarification has been
used in several wastewater clarifica-
tion processes. It usually combines
high-rate flocculation with a turbine
mixer and upflow clarification. Usual
overflow rates are 1 to 1.5 gpm/sq ft.

A recently developed high-rate
solids clarifier has been successfully
used in Germany to clarify wastewa-
ter effluents with an overflow rate of
5 gpm/sq ft without tubes, and 10
gpm/sq ft with tubes. One advan-
tage of this clarifier is that the blow-
down sludge concentration can
approach 10%, as compared to the
usual 1% or less of conventional or
upflow clarifiers. This new process
was selected for the pilot-plant test at
Las Gallinas.

Adsorption clarification. The ad-
sorption clarification process is a new

Selected Readings on Water Reuse — 49




development that combines the
functions of flocculation and solids
capturc in a granular-media bed
before filtration. The process is akin
to two stages of filtration in that the
initdal adsorption clarifier uses a high
flow rate of 5 to 10 gpm/sq ft and
large media of 3 to 5 mm. Coagulant
chemicals are introduced before the
adsorption clarifier and are flocculat-
ed within the granular bed by the
high-flow e¢nergy and turbulence
passing through the bed. This causes
an cnlargement of floc size and
retention within the granular bed.

There are two basic types of ad-
sorption clarifiers: the downflow
modc and the upflow mode. The
downflow mode, developed in the
carly 1970s, is used extensively in
Europc and South America. Down-
flow adsorption clarifiers have had
limited use in wastewater clarifica-
tion. Both types of clarifiers use an
air-wash-aided backwash, silica-sand,
and 4 to 6 ft of anthracite media.
‘The clarified-water turbidity is moni-
tored to aid in the adjustment of
coagulant dose, and a polyelectrolyte
filter aid is used to enhance the filrer-
ability of the clarified water.

Pilot-plant trials of upflow adsorp-
don clarification were conducted by
the Desert Water Agency at the Palm
Springs WWTP on trickling-filter
cffluent in 1984 and 1985. The clari-
fier used a 4-ft bed on polyethylene
beads retained by a stainless-steel
screen. The clarifier was back-washed
by an air-water backwash cycle when
the head loss was 4 ft through the bed.

The pilot-plant tests were success-
ful in producing a reclaimed water
with turbidity of less than 2 NTU at
influent turbidity concentrations as
high as 19 NTU when operating at a
flow ratc of 10 gpm/sq ft, using a
minimal alum and an anionic poly-
¢lectrolyte dose controlled by a
microprocessor that monitors fil-
tered-water turbidity. Water produc-
tion was 94.4% in summer when
influent turbidity was less than 10
NTU, and 92.4% in winter when
turbidity was between 10 and 19
NTU. Thus, a relatively high propor-
tion of water is used in backwash—
5.5% to 7.5%.

Based on these tests, the Desert
Water Agency constructed a 5-mgd
treatment facility using upflow
adsorption clarification, and Las Gal-
linas pilot tested the same option.
Dissolved-air flotation.

Dissolved-air flotation (DAF)
has been used for clarification of

50 ~ Selected Readings on Water Reuse

Tuble_2-(upjtul Cost of Clarifier

Treatment capacity
Alternatives Process 1 mgd 2 mgd Rank
1 CRFS $581 000 $1 025 000 9
2. ... CCSF 856000 810000 . 7.
3 - SCUC 360000 540 000 é
4. __FIPS ... . 230000 345000 | 4
5 - DAF 324000 396000 2
.6 . DEF. 618000 ... .. 975000 = .8
7 HRSFS 337 000 411 000 3
8. .. UAC 262000 ‘446000 4
9 DAV 265 000 450 000 5

'Capital costs for construction of process units exclusive of dny piping, electrical,
sludge handling, site, or ancillary facilities at February 1988 costs.

2Based on 2'mgd capacity.

wastewater effluents at several Euro-
pean installations with typical over-
flow rates of 1 to 2 gpm/sq ft.
Bench-scale tests were conducted at
Las Gallinas and it was found that
direct flotation was not too success-
ful, but recycle pressure flotation
could provide a clarified water with a
turbidity of less than 4 NTU at an
overflow rate of 0.25 gpm/sq ft.
This is not nearly as good as the 1-
gpm/sq ft for a settling process.
DAF did not seem to be a promising
clarification, process for wastewater
reclamation ‘at Las Gallinas.
Diatomaceous-earth filtration.
Diatomaceous-carth filtration (DEF)
can, with adequate precoat, produce
a highly clarified effluent with only a
trace of suspended solids—but at a
high cost. Frequently there is a prob-
lem in handling variations in suspend-
ed-solids loading, and automation of
body feed and backwash are required
for the process to be reliable.
Bench-scale tests of DEF on the
direct filtered effluent of Las Gallinas
achieved a reduction in turbidity
from 2.2 to 1.7 NTU. Because of
this relatively low turbidity reduction
(30%), it was concluded that DEF
would not provide sufficient polish-
ing clarification when filtered-water
turbidities were above 5 NTU. This
process was, however, tested for a
limited period at Las Gallinas and
found to require excessive doses of
diatomaceous earth to produce the
desired low-turbidity effluent.
Ozonation microflocculation
clarification. Ozonation, which has
been used at several WWTDPs for dis-
infection, may provide microfloccula-
tion of organic color compounds, de-
crease coagulant dose, and improve
effectiveness. Usually, ozone doses

for disinfection are high—from 10 to
25 mg/L. Doses of about 10 mg/L
in wastewater effluent can provide
microflocculation benefits with 5 to
10 minutes of contact time and re-
duce coagulant dose requirements by
50% before clarification and filtration.
Chlorination is still required after fil-
tration to produce a coliform concen-
tration of less than 2.2,/100 mL.

Clarification costs. Preliminary
capital and operations and mainte-
nance (O &:'M) costs were devel-
oped for each clarification alternative
to relate probable cost-effectiveness
(Tables 2 and 3). In addition, non-
cost factors including reliability, flex-
ibility, implementation, and aesthet-
ics were compared for each alterna-
tive (Table 4). This information
determined the rationale for why cer-
tain processes were selected for pilot-
plant testing. The information also
provided a reference of the more
detailed clarification process analyses
that were used to formulate an
apparent-best-process for upgrading
Las Gallinas.

BENCH- AND PILOT-SCALE TESTING
Bench-scale studies were conduct-
ed to evaluate conventional coagula-
tion, flocculation, and clarification
processes. DAF and DEF processes
were also screened. The bench-scale
tests indicated that conventional
flocculation and clarification were
the best processes; however, high
concentrations of alum—70 to 100
mg/L—were required to produce
good settling. )
The objective of the pilot-plant
testing was to identify and demon-
strate the effectiveness of various
treatment processes in removing tur-
bidity and suspended solids in the




WATER RECLAMATION/REUSE

Table 3—Operation and Maintenance Costs of Clarifier

Energ Chemical Operation  Maintenance Total
Alternatives  Process hp g'/yr Ib/day  $/yr hr/day $/yr $/yr $/yr
1 CRFS 15 5,250 1,280 . 24,600 . 0.5 2,100 . 10,200 42,150
2 CCFS 14 4,900 1,280 24,600 0.5 2,100 8,200 39,800
3 SCuc 17 5,950 - 1,200 . 23,400 0.5 2,100 8,400 39,850
4 " HPS 6 2100 1,280 24600 1 4,200 6,900 37,800
5 ‘DAF . 27 9,450 1,680 . 30,400 1. 4,200 . 7,300 51,350
6 DEF 150 52.500 5,000 121,800 2 8400  9.800 192500
7 -HRSFS 14.5 . 5,100 -1,030 . 20,000. 1. 4,200 . . 8,250 37,550
8 UAC 3 1,050 600 20,000 1 4,200 13,400 38,650
9 DAC. 6 2,100 600 20,000 1 4,200 13,600 39,900
Table 4—Comparison of Clarifier Alternatives for Cost and Non-Cost Factors
Process Capital O&M Implement- Permit- Expand- Total

Alternative Type  cost!  costs Reliability? Flexibility ability  ability aEiliiy Aesthetics valuafion Rank
Proportionate

evaluation% 25 25 15 10 5 5 5 10 100 -

1 CRFS 0 25 15 10 1 5 1 10 52 7
2 © " CCFs 8 25 13 9 1 5 1 10 59 8
3 SCUC 18 25 12 8 1 3 1 8 76 4
4 . FIPS 25 25 5 5 3 3 2 6 74 6
5 DAF 23 23 10 2 3 3 3 8 75 5
) i DEF 2 0 2 3 5 2 4 8 24 9
7 HRSFS 23 25 12 8 4 2 4 6 84 1
8 - UAC 21 25 .8 7 5 2 5 4 77 2
9 DAC 21 25 8 7 5 2 5 4 77 3

'Capital and annual O8M valudtions are on the basis of full 25% for the lowest cost alternative and 0% for the most costly, with every
other alternative as a cost proportion of this scale.
2Non-cost factors amount to 50% of worth and are based on estimate of process performance reliability; relafive ease to implement at
the site; and appearance, noise, and odor aesthetics.

wastewater effluent to meet the
reclamation requirements. The pilot
processes were evaluated on chemical
coagulant requirements, loading
rates, impact of source water-quality
variables, waste volumes and concen-
trations, and O & M considerations.

Three pilot processes were tested:
high-rate solids-contact and upflow
clarification processes for treatment
upstream of the existing direct filtra-
tion reclamation plant, and a DEF
process for polishing treatment down-
stream of the existing sand filters.

All three of the pilot plants tested
were successful in removing turbidity
in the wastewater to less than 2
NTU. The upflow adsorption clarifi-
er used the least amount of chemical
coagulant but produced the most
backwash water. This resulted in a
low 90% net production of filtered
water. The high-rate solids-contact
clarifier required about twice the
dose of chemical coagulant but pro-
duced little blowdown waste, result-
ing in a 99.7% net production of
clarified water. The high-rate clarifier
met the 2-NTU turbidity require-
ment without filtration; however, fil-

tration was required to meet DOH’s
virus removal requirements. Because
of filter backwash requirements, the
net production of the combined high-
rate solids contact clarification and
filtration process exceeds 97%.

The DEF polishing was successfl
in producing a final effluent with tur-
bidity less than 2 NTU, with the
existing filters producing an effluent
with a turbidity of 3.4 to 4.5 NTU.
However, higher turbidities from the
filters required greater body feed of
diatomaceous earth and further
reduced the short 9- to 10-hour fil-
tration cycle. For this system to be
effective, the existing filters would
[...]
fall below 0°C. Because of the mild cli-
mate, year-round operation is possible .
using suitable vegetation.

Major system components in the se-
lected process (see Box on Choosing
Land Treatment) included upgrades of
the two existing treatment plants, the
0.1-m*/s (2.3-mgd) Casey plant and
the 0.5-m®/s (11.8-mgd) Jackson plant,
and a land application facility (Table 1).

The land treatment system re-
charges, via soil percolation, to Pates
Creek, which is the major source for

the Clayton County municipal water

supply. The surface soils at the land
treatment site are sandy clay loams with
moderate permeabilities, the deeper
soils and those underlying the surface
drainage network are sandy clays and
clays. The groundwater table varies
from 2 to 24 m (10 to 80 ft) below
the ground’s surface depending on el-

Wastewater

Treatment History,
UOSA

In 1971, the state of Virginia
determined that the 11 existing
wastewater treatment plants dis-
charging into the Occoquan wa-
tershed were accelerating eu-
trophication in the Occoquan
Reservoir and increasing the po-
tential risks to the potable water
supply. As a resurf), the 11 sys-
tems were taken off-line, and the
flow was combined and given
state-of-the-art treatment in a re-
gional AWT plant. UOSA was
established as an independent
regional authority to construct
and operate the new facility.

Selected Readings on Water Reuse — 59




Choosing Land Treatment in Clayton County

The major alternatives considered were providing high levels of AWT at
the two existing activated sludge plants, or using land treaiment at another
location for wastewater management. Five potential land treatment sites
were evaluated, all within 12 km (7.5 mi) of the two existing treatment
systems, and all were forested to ensure that year-round operation would
be possible. An extensive screening and evaluation process led to the se-
legtion of the largest contiguous site. It was 80% forested, had well-defined
drainage networks, and would require displacing the fewest number of
prorer?' owners. Detailed site investigations on this site confirmed the suit-
ability for land treatment. The cost comparisons for developing this site
versus AWT indicated that land treatment was the most cost effective dlter-
native for Clcrlon County. It was also more cost-effective to upgrade the
two existing plants fo secondary treatment as compared to their abandon-
ment and the construction of a new multiple-cell aerated lagoon.

A very positive public acceptance of the land treatment concept was
obtained by an extensive education and information program. This involved
meelings with local and state officials and environmental groups, tours for
journalists and local officials to successful land treatment systems, special
rrograms for affected Eropeﬁy owners, and hearings for the general pub-

ic. Public acceptance has continued and land adjacent fo the operational
forested site is in demand for residential developments. In many cases the
house abuts the land treatment system and operating sprinklers are visible
in the adjacent forest. The majority of homeowners see the system as a
benefit because further development is unlikely. However, these residenfial
developments around the perimeter of the site may limit the capability to
expand the site if that proves necessary.

60 — Selected Readings on Water Reuse

cvation and location on the site.

The UOSA AWT system serves the
citics of Manassas and Manassas Park,
Va., which are in Fairfax and Prince
William counties in Northern Virginia.
The arca served is residential with at-
tendant commercial establishments.
The 1987 population served by this
system was approximately 90,000.

The arca has a moderate climate with
a mcan annual temperature of 13°C.
The low temperatures that occur in the
winter include an average temperature
in January of 3°C. There are about 20
days/yr with persistent snow cover.
These conditions would have required
some winter cffluent storage for a slow-
rate land treatment system.

The UOSA system discharges to a
reservoir and then to a stream that flows
to the Occoquan Reservoir, which is the
municipal water supply source. The im-
portance of this source is recognized in
the UOSA discharge requirements,
which call for very stringent nitrogen
removals during low- flow stream con-
ditions when the impact of the discharge
has the potential to be the most detri-

Whole-tree harvest at the Clayton County lond
fieotment system. The growing frees remove nulrients,
metols, ond other wostewster constifuents. The whole
tree is then horvested ond removed as wood chips on o
20+eor rolational cyde.

Sherwood C. Reed




Table 1—Clayton County System Components

Primary & activated sludge secondary treatment

Jackson plant and Casey plant

Transmission lines from the two treatment plants to a 20-mgd pumping

station carrying undisinfected effluent.

Transmission line to the land application facility

Land application facility®

Effluent storage pond: 12 days detention, 66 ac S
Distribution pumps: 3 each, 1500 hp; 2 each, 28,000 gpm.
Disiribution pipes: 270 mi of buried pipe, 1.5t0 40 in.

Risers and sprinkler nozzles: 17,500
~ Land treatment area, 2650 ac

Buffer zones: 440 ac

Buildings and roads: 81 ac

Flood plains and inaccessible areas: 363 ac

Total site dreai:' 3600 ac

°metric conversions are mgd X 0.04383 = m3/s; ac X 0.404 = ha;
hp X 0.745 = kW; mi X 1.609 = km; and in. X 25.4 = mm.

mental to the receiving water.

The major components in the
UOSA system are listed in Table 2. All
of the components listed have at least
one backup redundant unit.

DESIGN AND OPERATING CONDITIONS

Determining the land area needed
for the treatment system was a critical
step in the design and was based on
the limiting' design parameter (LDP)
approach (see Box on LDP).

At Clayton County, the hydraulic ca-
pacity of the surface soils limits the de-
sign wastewater application rate to 6.4
cm/wk (2.5 in./wk). Thus, the design
wastewater application would be 3.3 m/
yr (10.8 ft/yr), and the average design
daily hydraulic loading would be about
8 L/m?ed (0.2 gal /fied). At this load-
ing rate, the design projections indicared
that nitrate-nitrogen in percolate enter-
ing Pates Creek or the groundwater
would be well below the 10-mg/L limit
required for drinking water. Moreover,
this rate is equivalent to the lower rates
typically used for household leach-field
systems and illustrates that the hydrau-
lic loading on most slow-rate land treat-
ment systems is quite conservative.

Land treatment operation. The
wastewater is sprinkled, in rotation, on

the forested units in the land treatment
~ site. Some of the applied wastewater
percolates vertically and reaches the
native groundwater table, but most of
the applied wastewater infiltrates to a
relatively shallow depth, percolates lat-
erally through the soil, and emerges as
surface -or subflow in the site’s drain-
age network, which eventually flows
into Pates Creek. Operating the land

treatment system has significantly in-
creased flow in Pates Creek. During
very dry summers a major portion of
the flow in this creek is probably per-

colate from the land treatment site.

The site was divided into 42 blocks,
cach averaging about 24 ha (60 ac).
The dominant tree species on the site
is loblolly pine, and there are also sig-
nificant stands of mixed pine and hard-
wood trees. Open land was also planted
with loblolly pine. Distribution piping
was buried and wide access lanes were
cleared at each sprinkler distribution
row. Five blocks are irrigated every day.
Seven blocks on the site are reserved
for contingency use when other areas
need maintenance or timber is being
harvested. Currently, all of the sprinklers
in a given section are replaced on a regu-
lar schedule, and the removed units are
taken to the shop for repair and reha-
bilitation and then used as replacement
units elsewhere. This is more efficient
than trying to find and repair individual
malfunctioning sprinklers.

The original management plan called
for clear-cut harvesting for pulpwood
of several blocks per year by a contrac-
tor on a 20-year rotation. The cleared
areas would then be replanted with
pine. This procedure was used for the
first year of operations and then aban-
doned because of excessive erosion and

Table 2—UOSA AWT System, Major System Components

Wastewater Management

Emergency storage pond, 45 X 10¢gal

Screening, grit removal, and conventional primary freatment

Conventional activated sludge secondary treatment

Chemical clarification (lime + polymer)
Two-stage recarbonation, with seftling
Flow equalization

Multi-media filtration

Granular activated carbon (GAC) adsorption

Nitrogen treatment

normal weather: nitrification only, total Kjeldahl nitrogen(TKN), 1 mg/L
drought conditions: ammonia removal with ion exchange
o 4 mg/L, breakpoint chlorination o 1 mg/L

Final filtration: ion-exchange columns

Chlorine disinfection and dechlorinafion

Final effluent reservoir, 180 x 10¢gal

Final discharge to tributary of water supply reservoir

Solids Management

Biological solids: anaerobic digestion, filter press, composting
Chemical solids: thickeners, filter press, landfill
Spent GAC: on-sife regeneration by carbon furnace

lon Exchange Regeneration

Purge columns with sodium chloride, volatilize ammonia with sodium hydrox-
ide, and strip the ammonia with sulfuric acid in adsorption tower. Final product
is ammonium sulfate, which could be sold as a fertilizer

“metric conversion for gallons is 10¢ gal X 3785 = m?.

Selected Readings on Water Reuse — 61




Limiting Design
Parameter

The LDP is the parameter or
wastewater constituent that re-
quires the largest land area for
acceptable performance. The
LDP might be based on the abil-
ity of the soil to pass the design
volume of water or on some
wastewater constituent such as
nitrogen, phosphorus, organics,
or metals. Experience with typi-
cal municipal effluents has shown
that the flgP for this type of
project is usually the hydraulic
capacity of the soil or the ability
to remove nitrogen and thereb’
maintain drinking-water levels
for nitrate in the groundwater at
the project boundary.

related problems caused by the con-
tractor’s equipment.

In-house staff has since harvested the
trees to produce wood chips in the
ficld. The wood chips are then trucked
to the county’s secondary treatment
plants and cither used as fuel for sludge
drying and pelletizing or as a bulking
agent for in-vessel composting.

AWT system. The design capacity
of the UOSA system was 0.66 m*/s (15
mgd) in 1987, and the actual flow that
year averaged 0.53 m3/s (12.2 mgd).
Future expansions to 1.18 m3/s (27
mgd) and then to 2.37 m?/s (54 mgd)
were planned. Stringent discharge lim-
its were established for the UOSA de-
sign (Table 3). Nitrogen limits for nor-
mal weather and drought were
established. In normal weather condi-
tions, basc flow from other surface
strcams that feed the Occaquan Res-
crvoir would dilute the effluent nitrate
to acceptable levels, and the concen-
tration of the unoxidized nitrogen
forms rcpresented by total Kjeldahl
nitrogen("TKIN) was a suitable limit. In
extreme droughts, water in surface
streams is not adequate and the limit
changes to 1 mg/L total nitrogen.
Under extreme drought conditions,
the AWT effluent is the major flow
component of the reservoir.

The varjable nitrogen limits require
two different modes of operation for the
activated sludge system component.
Under normal weather conditions when
the TKN limits prevail, the activared
sludge component is operated in an ex-
tended aeration mode. This typically
results in a final effluent having a TKN
of 0.5 mg/L or less and a nitrate con-

62 — Selected Readings on Water Reuse

Table 3—UOSA Discharge Limits

Chemical oxygen demand (COD), 10 mg/L
Total suspended solids (TSS), 1.0 mg/L

Phosphorus, 0.1 mg/L ~
Surfactants, 0.1 mg/L o
Turbidity, 0.5JtU

Total Kjeldahl nitrogen (TKNJ, 1.0 mg/L in normal weather

Total nitrogen, 1.0 mg/L during drought

Table 4—Cluyton County System Annual Loadings

Design 1987
Parameter assumption, Ib/aceyr actual load, Ib/aceyr
BOD, 896 226
188 896 s,
Total nitrogen 404 139
Total phosphorus 224 76

Ib/ClC.)’!' X 1.121 = l(g/ha.yr

Table 5—Clayten County System Groundwater Quality

Parameter, mg/L

Year Nitrogen Phosphorus Chloride
1979 0.69 0.03 1.0
1980 0.54 0.03 1.6
1981 7 0.63 1 0.04 2.3
1982 034 003 36
1983 B 044 002 108
1984 0.43 ’ 0.09 12.6
1985 015 0.01 - 15.4
1986 0.65 - 0.01 210
1987 018 0.04 21.5
Table 6—Pates Creek Water Quality

Parameter, mg/L
Year Nitrogen Phosphorus Chloride
1978 0.65 0.05 1.0
1984 096 005 75
1985 15 0.26 133
1986 $ 202 - 0.32 - 18.3
1987 1.04 © 0.7 189

centration of 19 mg/L or more, so that
the total nitrogen concentration in the
effluent approaches 20 mg/L. Under
drought conditions, when the total ni-
trogen limit of 1 mg/L controls, the
activated sludge process is operated with
a short detention time to provide only
carbon oxidation so that most of the
ammonia remains unoxidized. Ton ex-
change and break-point chlorination will
be used to remove remaining nitrogen.

The activated sludge component,
when operated in the nitrification mode,
requires more aeration energy, but pro-
duces less sludge. The effluent is more

stable and easier to treat in the remain-
ing AWT units. The ion exchange col-
umns are also part of the process in the
nitrification mode (see Box on Nitro-
gen Removal), but in this case serve as
final filters to remove the carbon fines
and other particulates in the granulated
activated carbon (GAC) effluent. The
680 X 10°-m?® (180 X 10°-gal) storage
pond provides 12 days effluent storage
at the 0.66-m®/s {15-mgd) design flow.

The land area requirements for the
Occoquan system were 24 ha (60 ac)
for the treatment: plant, 22 ha (55 ac)
for the final effluent reservoir, and 20




Table 7—UOSA System Water Quality Concentration Data

Influent, Permit Limit, Effluent,
Parameter mg/L mg/L mg/L .
BOD, 200 - <1.0
COD 400 10.0 8.0
TsS 170 oo
Nitrogen
normal weather  34.2 {total N) 1.0 (TKNJe 0.5 (TKNJ
19.3 (NO,J°
drought periods  34.2 (total N) 1.0 (total N) —
Phosphorus 9.0 o 0.1 005
Surfactants 5.3 0.1 7 0.04
Turbidity — 051U 0.1 J1U
°As nitrogen
Table 8—Clayton County System Capital Costs, $ < 10
Upgrade Casey Plant 6.95
Upgrade Jackson Plant 1.42
- - ' Sub total 8.37
Pump station and transmission line ) 1.70
Land treatment facility o '
Storageponds 0.46
Pump and distribution system 5.30
Structures, roads, and the like 0.60
Land costs {3000 acje 10.30
Sub total - 16.66
, Total 26.73
‘Future salvage value of the land S ‘ -(10.30)
Total, with salvage 16.43
°ac X 0.404 = ha
Table 9—Clayton County System Annval O & M Costs
1976 Estimate, 1987 Actual, 1987,
ltem 1987 $ 1987 $ $/1000 gale
Secondary 1,251,000 2,084,000 0.40
treatment L !
Land 837,000 1,015,000 0.20
treatment

°$/3.785 x 1000 = $/L

ha (50 ac) for the sludge landfill. This
total of 67 ha (165 ac) is much less
than the 1477 ha (3650 ac) required
for the Clayton County system.

SYSTEM PERFORMANCE

It was clear from the data that the
existing activated sludge plants in
Clayton County were producing bet-
ter than secondary effluent with respect
to 5-day biochemical oxygen demand
(BOD;) and TSS and it was likely that
the short detention time in the stor-
age pond contributed to further treat-
ment. The total flow in 1987 was only
0.62 m®/s (14.1 mgd), which was 0.14
m3/s (3.4 mgd) lower than that as-
sumed for design. Thus, the actual an-

nual loadings on the 1072-ha (2650-ac)
treatment area were lower than the as-
sumed annual loadings (Table 4).

The data suggest that the design as-
sumptions were conservative and that
the land treatment site was not stressed
and was underused during the first 10
years of operation. This then suggests
that Clayton County might gain eco-
nomically by reducing the performance
efficiency at the activated sludge plants,
thereby allowing removal of higher
concentration of soluble BOD and the
related nutrients on the land treatment